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Submittal Company Guangzhou Jointas Chemical Co., Ltd.
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Sample Name Antas-331 Modified Silicone Sealant
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Entrusting Company Guangzhou Jointas Chemical Co., Ltd.
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Supervision & Testing Center of State Building Materials Industry for Building Waterproofing Materials Product Quality
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China Building Material Test & Certification Group Suzhou Co., Litd.
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Testing Report

Report Number

e 7 2R - T T ) 4 S (T HE )33 L% 5T 500mL
Sample Name Antas-331 Modified Silicone Sealant Specification & Model E ﬁ(Whige)
S A I MERCTROGARLF fic & bt /

Submittal Company Guangzhou Jointas Chemical Co., Ltd. Mixture Ratio
Syl Kiv) I AL IR TR LA BR 2 B (XIS 7S
Manufacturer Guangzhou Conghua Zhaoshun New Material Co., Ltd. Trademark Antas
ZHLRAL JUMERL TR AR A Ar=H M A20200605

Entrusting Company Guangzhou Jointas Chemical Co., Ltd. Production Date

FHLRAOLE | RAT MK 62T | n

Entrusting Company No.62 Nanxiangyilu, High-Tech Industry Development J /

Address Zone, Huangpu District, Guangzhou, China Baich Mumber

VA LA B B Bl 4G A 3 e N, AR A B AR IR SRR A 4R UL B IOUERI P . 38 M A M TR AT .
The above information and samples are provided and confirmed by the entrusting company. The company does not undertake confirmed entrusting
company to provide the information accuracy, appropriateness and the integrity of the responsibility,

s 25| T (R FIFEH 2020-06-22
Testing Classification Commission ( Type inspection) Received Date
PR IR, sl Ko 77465 EL ———
Sample State Paste, in good condition Testing Start Date
FEn AR 103 o6 25 5 EH r
Sample Quantity 10 Pieces Testing End Date 2020-10-12
s Ak ASTM C920-18 (3 iae 3 3 sl MR 52 T B RARHERE R MV )
Judgement criterion ASTM C920-18 Standard specification for elastomeric joint sealants
T B &
R FEILER2TT .
Testing Item & See Page 2 for details.

Specification

FEmhEAR I F)ﬁﬁ H#4ASTM C920-18 «a%ﬁ&ﬁ%ﬁﬁim&w{mﬂ» ME
MSTINSBSHNT. 1. MAREER LU ST 77 )

The testing items meet the requirements of Type

Ky £k 1 18 Standard Specification for Elastomeric Joint Seal

Testing
Conclusion
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No. Testing  Item Testing Specification
T ASTM C639-15 (It RMA (HiBh) FFtErRBTridd
1 ! . ASTM C639-15 Test Method for Rheological (Flow) Properties of Elastomeric
Rheological properties
Sealants
9 7 pLE ASTM C1183-13 (BLPESE 3Bt )t )
Extrusion rate ASTM C1183-13 Test Method for Extrusion Rate of Elastomeric Sealants
W ASTM C661-15 (it 35 dof FRe A A 06 7 ¥ )
3 ASTM C661-15 Test Method for Indentation Hardness of Elastomeric-Type
Hardness
Sealants by Means of a Durometer
ASTM C1246-00 (2012) (k2 Ji b 305 2 AL 0 E R 4 K
4 LA BRGS0 TR T
Effects of heat aging ASTM C1246-00(2012) Test Method for Effects of Heat Aging on Weight Loss,
Cracking, and Chalking of Elastomeric Sealants After Cure
5 Rt [a] ASTM C679-15 {3tk e o g 2 T [B] 3G 7 ¥ D
Tack-free time ASTM C679-15 Test Method for Tack-Free Time of Elastomeric Sealants
ASTM C510-16 {40 73 il 20 20 - A o e e B A AR A ) i
6 V5 BRI 6 2R A B T
Stain and color change ASTM C510-16 Test method for Staining and Color Change of Single- or
Multicomponent Joint Sealants
RIEMEIRE FRIES 5 RIS [ASTM C719-14 (TETRHIZ B 2% 1 T SR 5 6 3 3 I A G 5 IR OB
. R 2 1 IR K T
Adhesion and cohesion under cyclic | ASTM C719-14 Test Method for Adhesion and Cohesion of Elastomeric Joint
movement Sealants Under Cyclic Movement (Hockman Cycle)
8 HI Bk a4 ASTM C794-15a (P 42 2 B e B8 iR 56 7 134 )
Adhesion-in-peel ASTM C794-15a Test Method for Adhesion-in-Peel of Elastomeric Joint Sealants
ASTM C793-05 (2017) s =& 4 X 55 4 12 4 5 3 JB R i R B
5 MR [Reore
Effects of accelerated weathering | ASTM C793-05(2017) Test Method for Effects of Laboratory Accelerated
Weathering on Elastomeric Joint Sealants
s . ASTM C1247-14 (R FELE )3 B T A AR AR IR 56 v
lmﬁﬁ%ﬂp&ﬁ@iﬁlkﬁ’/”@ )) %Eﬁ-‘( IA&WLFIH’J ﬁﬁ]mﬁ\@ﬁ}]*ﬂ@ﬁﬁﬁﬁ i
10 Effects of continuous immersion for . )
Wse [sealatis ASTM C1247-14Test Method for Durability of Sealants Exposed to Continuous
Immersion in Liquids
#HiE
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Report Number
o 1 % T B ¥ prgRr | LIFR
No. Testing Item Indicator Testing Result Evaluation
T EH R o
mm <4.8 0 5
Vertical Pas
(4.4+2) C
B AT 1) TR TARTE atk
(NSZ) Horizontal No deformation No deformation Pass
I Rheological " —
proper%ies THIT TR e
£
(Grade NS) L 4.8 0 Pass
. Vertical
(50£2) C
AKET7 ) TAL TR TE atk
Horizontal No deformation No deformation Pass
Je L Yol 322 LU P , H P —_
5 Bt %Z (STINSZ) , mL/min >10 379 &% ~
Extrusion rate(Type S Grade NS) Pass &
'/‘i%
’ - ]
3 i (NTH#) , ShoreA <60 28 g & %
Hardness(Use NT) Pass :}
SFE4EY o P
TRk, % - 13 St
Weight loss Pass
y LA W % % a
Effects of heat aging Crackin None None Pass
¥k % P, &
Chalking None None Pass
LTFHHE, h a
<
. Tack-free time <72 el Pass
6 boE il ek x x &
Stain and color change None None Pass
ATLLFEA
The following is blank in this page.
RIS FEA N KR HBEMI .
£57E  |Testing substrates are cement mortar plate (M1).
Comment | 4 Z5 G H47 TR B A4 MR BZE 4G S A7 SRAE A B ¥ 202,
Testing substrates were coated Primer 202 according to the request of entrusting company.,
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Report Number
. T
- K % 51 B T R R | EIE
No. Testing Item Indicator Testing Result Evaluation
P FEARFARE T HORE i 45 0 A SRBBA
;| @mEpEE, o’ KRR < 5 ol
Adhesion and cohesion Mortar plate The total loss in bond Pass
under cyclic movement and cohesion areas<9
= RIngseg Ay
L 3 222 143.0 i
% B sk ee
o | G | Bow S
Adhesion-in-peel | Gl Wk okl 4
csion-1n-pee ass *ﬁ% ﬁ&ﬂ\fﬁ E, 0/0 <25 0 _a.
Adhesive bond loss - Pass
AN e G ’E‘}‘”’.I’*EZ%T%X{ O‘jS Lo
After exposure to the Equal or higher than Braded ';'
specified ultraviolet Grade 2 s Sie
iR = A A
9 Effects of accelerated
weathering
RIRA RS MRS F | & Tl T24 0% X
After exposure at cold Equal or higher than Grade 0 ';
temperature and the bend test Grade 2 * 5
, 2 N NS Sat
o | B O , em IKIET SR TR<9.5 . &
Effects of continuous Mortar plate Adhesion and cohesion Pass
immersion for Use | failiareareg 20 %
sealants(Class 1)
LLTFZEH
The following is blank
%f/ﬂ\i l.\rL\J Lt -
Comment| CHEAL%E F This field is blank.)
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End of the report




